
No 193 kezhu Road. Science Town E

16eohong 136 (0) 20321ss555
Fn +46 (0) ,0 3r07505e

sqs_inlsmdr_opeErons@5q5.€fr

Veification No.:
Appl icant:

Address of Applicant:

Product Oescription:
Model No:
Sufficient samples of the

Test Standard:

Test Report Numbe(s):

U^d^ I

by sGs cSrC Sr.nda.ds Techn ca s

VERIFICATION OF EMC COMPLIANCE

GLEMROTO20O3O2ITEV
ISS I\,4ANUFACTURING LTD,
UNIT 604-606, 6iF.,  PHASE II ,  CHAIWAN
INDUSTRIAL CITY, 70 WING TAI ROAD, CHAI WAN,
HONGKONG
USB PHONE
sTX-5013 / STY-501s

product have been tested and found to be in conformity with
EN 55022 : 1998+A1 12000+42:2003
EN 55024 :1998+41: 2001+42:2003
EN 61000-3-2:2000 +A2:2005
EN 61000-3-3 :  1995 + A1: 2001

GLEt\.{R070200302rrE

*d on tho Gsulls of rhe resis pedormed bv abo€rory or

onocNe 2004/i 03/Ec a s asr ame nded by on€divo 93/63/EEC The cE m

c a n b e u s 6 d . l i d e l | h e r c s p o n s b i | i l y o l a n E c o e c | a E l i o n o l c o n f o m i l y .
,erevani EC D recrives. The arfixino o

ZiirD
-1 C €



SGS-CSTC Standards TechnicalServices Co., Ltd.

No 193 (.zlr! Road. Scione Town Ecoiomio& Teohnoroqy Development

rerephone +36(0)2032155555 Report No-:G1E ,4R0702003021TE
+3610)20 3207s05e
sss inre'ner ope,aiions@ssscom 

Page 1 oI34

TEST REPORT

Equipmetrt Under Test

GLEt\,tR070200302tT

ISS MANUFACTURING LTD.
(EUT):

USB PHONE
sTx-5013 / Sry-5015*

Pleas€ r€ler lo section 2 of this Gporr which indicales which itern was aclualy
lested and which were electrically idenllcal.

EN 55022 : 1998+41i2000+A2r2003
EN 55024 1998+41: 2001+42;2003
EN 61000-3'2:2000 +A2:2005

EN 61000-3-3 :  1995 +41:  2001

05 February 2007

08 February lo 12li,larch 2007

14 March 2007

h theconfguraton lesled, ihe EUTcompli€d with lhe standads specined above.

cdfonir md cmDlsnm /irh arl

C €
:ef?hae: l
A4-1!:l

This r6oon reforc ro ihe Ge^eral cond tions lor InE poct on and T6lins seruids, pdni6dove.eat.
leslns €nied od on ons sampl.. pln do not relale lo dlher

ROOUCT CERI FICATION MARK'

byscs|nbmsllon.|E|ecldoa|A,p
I APPova s in wdling.

Membe,olrhe lcs Grcup (scs sA)
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2 Test Summary
The EUThas been tested with a usB PHoNE.

30MHz lo lGHz
EN 55022:1998

+ A1:2000+A2:2003

EN 55022:1998
+ A1:2000+42:2003

Class B

(150KHz !o 30MHz)
EN 55022 11998

+A1 2000+M:2003

EN 55022:1998
+ A1:2000+42:2003

Class B PASS

EN 61000-3-2:2000
+A2:2005

EN 610003-2:2000
+1212005

EN 61000-3-3 :1995
+ 41:2001

EN 6100G3-3:1995
+ 41:2001

ESD
EN 55024:1998

+ A1:2001+42:2003
EN 61000-4-2 :1995
+ A1r1998+42:2001

PASSO

80MHz ro 1 GHz
EN 55024:1998

+ A1:2001+42:2003

EN 61000-4-3:2002
+ A1:20o2 80%, 1kHz,  AM PASS

TEnsients (EFT)
EN 55024:1998

+ A1:2A01+\Q:2003
EN 6100044:1995
+ N:20A1+lQ:2401

PASS e)

EN 55024:1998
+A1:2001+A2:2003

EN 61000r-5:1995
+ A1:2001

PASS

AC, lsokHzlo
80MHz

EN 55024:1998
+ A1:2001+42:2003

EN 61000s :1996
+ 41:2001

EN 55024:1998
+ A1:2001+42:2003

EN 61000'4,11 1994
+A1:2001

0 0/6 Ur'ior 0.5per
0 % Ur' fof 250per
70 % Ui ior 25per

' Uris rhe nominalsupply voltage

t D.lV. - Differcntial Mode

+ C.lV. -Comtnon rMode

N/a: not applicable. Please rcier to Section 6.34 Seclion 6.4 iofiunher detais.

iltem number: STX-5013 / STY-5015
According to the @nnmatun ffom the appli€nt, all models were electical cibuil design, layout
@mponents used and internalwiring were identicalforthe above items, only difierence being l,he model
STX 5015with LCD, but modelsTX-5013 withoul LCD. TheEioE only one item STY-5015 was test€d in
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@€: The EUT pass€d the ESD and EFT tests afr€t modificalions as shown as bolow:
1f Replac€ rhe capaciior c12 with an Eleclroly'1ic €pacitor which is 4.7!F/10V.

2. Add ii/o CapEcitols parallel connected with E13 and C1g as lhe pnobs shoM:

3. Raplace the capacitor E3 and E5 wilh n€w ones which arc l0qrF/10V.
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4 General Information
4.1 Ctient lnformation

Applcanr ISS IVIANUFACTURING LTD.

Address ol Appllcant UNIT 604-606, 6/F., PHASE ll, CHAI WAN INDUSTRIAL Clry, 70 WING
TAI ROAD CHAIWAN HONGKONG

4.2 General Description of E.U.T.
FU- Nane USB PHONE

Item No.: STX-5013 / STY-50j5

SerialNo.: Notsuppied by c ient

4.3 Details of E.U.T.
PowerSupply: Supply by Pc usB pod

Power Co'o 2a Llsc eeled wn1leii€ USB cable

4,4 Description of Support lJnits
The EUT has been lested with PC system

Descriplion
tBtv Et\4C0035
DELL E551C LO206HtOtAt

tBt\,| MU29J

tBl\,1 sK-8820

DASI Electrcnics EMP.lOOA

c58&A DeskJ€t670C
IBM T40 Etvc0034
IBM x22

4.5 Test Location
A ltests we€ periomed at:

scs CSTC Standards Technic€l Sevices co., Lid., Goanszhou EMC Labo€lory, No198 KezhL
Road Science Towr Economic& Technology Development Dislriot Guangzhou, Chlna 510663

Tel:+86 20 82155555 Fax: +86 20 82075059

No tesls were sub-conlracied
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4.6 Test Facility
The lest fac liiy is €cognized, cenined. or acctedlted bythefolowing organizalions:

.  NVLAP -  LabCode:200611{

SGS-CSTC Standards Technical SeNies Co, Ltd., Guangzhou Efi,lc Laboratory is recognized under

the Na|onalVountary Laboratory Accreditation Prog€m (NVLAP/NIST) NVLAP Code:200611 0

scs csTC Slandards Techni€lserulces Co., Ltd, EMc Labo6iorycan also psrfom tesungforthe

Ausllalian C-T ck malk as a resuli of our NVLAP accredilatiof.

. scs uK(cedflcato No.: 32), sGs-TUv SaaRLAND and SGS-FIMKO

Have aoDroved SGS-CSTC Siandads Technica Seruices Co. Ltd. E[lC Laboratory as a supplier oi

EMC TESTING SERVICES and SAFETTEST|NG SERVICES.

. CNAS L0167

SGS CSTC Standads TechnielSetuices Co., Ltd, El\iC Laboratory has been assessed and in

compian@ wth CNAS CLo1:2006 accredtation ciieia fo.iesling laboralodes (identi€lto

lso/lEC 17025:2005 GeneEl Requrcments) icr lhe Competence of Tesung Laboratories.

. FCC - RegistEtion No.r282399

SGS-CSTC Slandads TechilcalServlces Co, Lld, EMC Laboratory has been €gisiered and iullv

described n a reDort fled wilh lhe (FCC) FederaL communications Commiss on The acceptance letrer

frcm the FCC s rna ntained n ou r fles RegistElion 282399, lray 31 , 2002. Wlh the above and

NVLAP'S accrediation. SGs-csTc is an authorized iest aboEtory fot ihe DoC poess

. lndustry canada {rc}
The 3m/1 Om A ternate Semi-anechoic chamber ot SGS-CSTC Sbndards Technica Services Co Lld

has been regislered by Ceftitication and Engineenng Bureau ofhdusiry Canada for radio equipment

tesUng wth Registration No:46208 1

Date of Reg straton:Jan 15, 2007. Valid unulJan 15,2009

. vccl
The 1om semianecho c charnber and shielded Room of SGS-CSTC standards Tech nical Servlces

co., Lrd have been registered in accordancewith ihe Regulations icr Voluniary Contrcllveasurcs

w ih Registration No : R-2460 and C 2584 respectively

This cerlif cale is valid unii sepiember 14.2009

4.7 Deviation ffom Slandards

4,8 Abnormalities from Standard Conditions
The EUT passed the EsD and EFTlesls after modilications

4.9 Monitoring of EUT for All lmmunity Test
Visual: lMonitoredthe LCD ofthe EUTand the dsplavoiPC rionitor

Audior l\4onilored the sound ofthe EUT.
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5 Equipments Used during Test

EMC0525 06.03 2007

EMC0522 ES 826 100249 a5.12-2047

EJ

EMCO5I4 sGs 0412-2006 o+12 2007
EMC0524 cBL61128 2966 31-1G2006 3t . lG20o7

EMC05r9 caL6143 5070 31-07.2006 31.A7.2A07

EtMC05r7 t00095 29 07 2006 29-AT-2407

EMC0040 140324 05 12 2407

EMC0520
294444625
2 0603-2006 06.03-2007

EMCO52I
1-26 .5GHz 0&032006

EMC0523 EMCO 6502 00042963 0908 2006 09-03-2004

EMC0530 FTS 22.04.2046 2244-2047

EMC0306

EMC0102LISN MNZ050DX 1421 05-12-2006 05 12 2A0l

EMC0506 ESC530 t00035 05-12-2006 0512.2407

EMC0107 sGs 25-11-2006 2511-2407

sELoo12ESDGUn MZ-1s/EC 0502182 20-12-2006 20-12-2407
EMC0804 sGs

EFf, Surge, volt ge dip€ and Interruption

EMClOIO 0501276 05122006 w12-2407

EMCt009 0501362 05-r2 2006 or12-2407

EMC1005 TDS3ot2 80t5503 t407-2006
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Et'rc0s25 0403�2006

EMC0516 0512.2006 ar12 2007

EMC09r5 BBS2E4ALP 1007 06 092006 06-012007

EMC09t42.sGHz BBS305KIN 1006 06 03 2006 06-012007

EMC0904 825nOtAT422-07-2006 22 07.2407
Et\,lc0905 NRV.Z5 82530201322-07-2006 22 07-2007

Etv1C09t 7 71510- t  400 0F I0-2005 06.10-2007

EMC-20 M 0063 26.04 2006 2544-2047

EMC090a 485 8144408 21 a7 2A06 21.01.2007

M O552AB 9t510195
cBL6112a 2966 31-iG2006

EMC0916 303071 2510.2006 25-10-2007

EMCl IOl SMYOI 325675t0t619.09.2006 l8 o9 2007

EMC1l020.15-230tUHz
1003 06,092006 06-03-2007

EMCI103 NRVS 825774D1922 a7 2406 22-47-2407

EMC0905 NRV 25 325S02/0122-07-2006 22-OT-2407

EMCr105 6635

Eirc0903 445 21.07-2046 21 07 mA1

E M C ] I 0 8CON M3 cDN-M3-16 9866 ot12 2006 4r12.2007

EMC1107CDN M2 cDN.[,12-16 9863 0r122006 a5-12.2007

EMCI  I20 4.31
cts9942

E M C 1 t 1 6 1 t 5 5 25-r12006 25-1l2AO7

E M C 1 1 1 7 1 3 25.11  2006 25-112007
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G€nedl us.d .qulpment

EMCOOsG
EMC0053

ZHENGZHOU BO or12-246 0s12-2007

THG.1 o+01.2u1)7 04-01-2003

EMC0006 73 706€156S 27-O9-2006 27-th-2007

EMC0007 74671122 2749-2006 274C2o07
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6 Emission Test Results
6.'l Radiated Emissions,30MHz to 'lGHz

Iesi Requirement EN 55022
Test Merhod: EN 55022
Tesl Dale: 08 Februaryzoo7
FrequencyRange: 301\,lHz lo lGHz
Measu.ementDistance 3m
Class: Class B
oetectoi Peak ior prc-scan

Olasi-Peak rrmarmrsed peakwilhin 6dB orlimit

6.1.1E.U.T, Operalion
Operatin9 Envlrcnmenll

Temperature: 25 'C Humidity: 47%RH Aimospheic PressLrrer 1008 mbar

EUTOpera on Tesl he LUT r conmunica on node 'Lnlng fte software suPplred oy dpolrcalion

6.1.2 Tesl Setup

6.1.3Measurement Data
An inilial prc-scan was pedormed in the 10m chamber using the spectrum anaLyser in peak deieclion
mode. Quasi-peak measurements were conducled based on the peak sweep graph. The EUT was
measu€d by Bllog antennawih 2 orlhoqonalpolantes.

The following quasi-peak measurements were performed on lhe EIJT on 08 February2007:

>>

>-
);-

:>-
:>-
;>

\ ll I l, . A""*E"rsr't= t4-

Nk Gbudplw
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80

724.

Quasi-peak measulement

Froqt t|cr(nt)
q|0.

Lo55 F4to! llllt R.lark

4t& a1z i(X,0

34.350
42-6LO
a4.321

0 . 9 0

1.40
r , 5 0
2 , 7 0
4.?0

suv/! rlBuv/! dluv rlE/!

2
3

19.  19  30 ,00
15.45  30 ,00
16.12  30 .00
l r .?0  30 .00

20.39  13 .10
29.50  f3 .20
30.??  11 .95
30. r0  3 .00

28.20  -10 .€ t  0 !
23 .15  -14 .55  0r
23 .00  -13 .83  0r
2? .90  -13 ,30  0P
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00

.24

Quasi.peak messurement

tre$oicyort)

L1[1c lledd![r@a Cabr. Prcdp
tlne Lel ldcbr Lorr Febi

fi 221, gld t000

tFz dtuv^ s!Y/! 6uv rtsh

32.33 !  14 .2s  30 .00  29 .00  11 .95
384.120 23.41 31.OO 34.64 13.71
444. r90  19 .37  3? .00  29 .??  15 . rc
455.330 20 .69  37 .00  30 .39  15 .35
479.1r0  20 .20  31 .OO 29. !4  t5 .74
527.610 20 .35  37 .OO 29.62  t5 .23

1.30  2a ,00  - rs . rs  Q,
2 .90  2? ,34  -13 .53  0P
3.20 23 ,20  - l t .13  0P
3.20 23 .25  -16 .3r  AP
3.30 23 .30  -16 .30  0P
3.40 23 .40  -16 . r5  0P

rts

I
2
3

'1. Level= Road L6vel r Antenna Factor + Ctble Loar - Prcamp Factor.
2. 0' was lhe table front faclng tho antonna. Degree i3 catculated from 0' clockwlse facing the
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6.2 Conducted Emissions Mains Tetminals, 150kHz to 3ottrHz
Test Requtemenlr EN 55022
Test l\,tethod: EN 55022
Test Dater oB February2oo7
FrequencyRa.ge: 150KHzto3oMHz
Class / Seve.ily: Class B
Detector: Peak ior pre-scan (gkHz Resolution Bandwidlh)

Quasi-Peak if maximised peak within 6dB of Quasi-Peak limit

6.2.'l E.U.T. Operation
Operalin9 Environment:
Temperalu.e: 21 'C Humidiry: 52r RH At'nosphsric Prcssu€: 1011 mbar

EUTOperation: Tesi lhe EUT in communication mode, running the sonwa€ suPply by application

6.2.2 Plan View of Test Setup

4 4 ' LT'N

AUX
E4ripm l EUT - 88",.1 ll

,1,
To EMI R!..iv

EgT: EquipEl
LJSNTL.b Inp

Fililr

T.3l l$b tirlrhlin Dh!
! U!d. T6t

l&Iliz|

Test table hddlt.o.an

6.2.3Measurement Data
An lnitjal pre-s€n Ms performed on the I ve and neutEl ines wiih peak detector
ouasiPeak and Average measuGmentwerc pedomed al llle frequencies with maximized peak
emiss on $/ere delected.

The io lowing Quasi-Peak and Average measurementswerc pedon'ned on the EUT on 08 February
20Q7:



0.1!

Ouasi peak and Average measurement:
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3o

3

5
6

B

1D
1l
12

0 . 0 0
0 - 0 0
0 . 0 0
0 - 0 0
0 - 0 0
0 - 0 0
0 - 0 0
0 - 0 0
0 - 0 0
0 - 0 0
0 . 0 1
0 - 0 1

QP

QP

.lP

CP

2o

Llne L i i i t  AenarL
Read cable l,rsN

tevel loss Facro! level

, 1 6 3  5 2 . 9 0
.t63 43.24
, 2 0 4  4 5 , s 4
.204 36.49
, 2 8 5  3 8 . s 3
.285 21.72
.749 1t . r2
.389 26.45
. B l 7  2 1  . 1 2
.s t1 28.9e
. 2 6 9  2 6 . t 6
. 2 6 9  Z S . 6 A

0 , 0 0  5 2  - 9 0
0 . 0 0  4 3 - 2 8
0 . 0 0  4 5 . 5 4
0 - 0 0  3 ' t .  € 9
0 - 0 0  3 8 . 5  B
[ - 0 0  ] 1 . : ?
0 - ! 0  3 r . I ?
0 - 0 0  2 6 - 8 5
n _ a D  2 7  _ 1 2
[ _ 0 r ]  2 3 . 9 3
! . 0  0  2 6 - t ?
0 _ 0 0  2 3 _ 6 1

6 4 . 3 t  -  L Z . 4 A
55-38 t2 .82
6 3  - 4 5  1 1 . 9 1
5 a . 4 5  -  1 6  - 5 6
6 0 - 6 3  2 2 - 1 0
5 0 - 6 8  I ? - : 6
5 8 . 5 2  2 ? - q 0
q B - 5 ?  - t t - 6 ?
q 6 - 0 0  - t 3 - ? 3

5 6 . 0 0  - 2 ?  -  0 2
4 6 - 0 0  1 9 - 3 :
5 6 . 0  0  - ? 7 - 3 9

0
0
0
0
0
0
B
rl
rl
rl

I
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NeulralLine:

m

l
2
3
4
5
6
1
I
9

10
1l

0.1! 0.!

Auasi-peak and Av€Ege

f 2 r i o
rr.ql.*r Otb)

Read cabLe arsN
F.eq lrevel loss Eactor l€v€l

4 1 , 3 6
44.14
3 4 . 9 5
3 3 . 5 0
25.82
L6.21
t9 -62
L L - 6 6
1-1 _96
2 4 . 0 , 1
L l  _ 2 8

l ib i t  orer
!lre r,iliE Aaark

!{H2

0 . 1 6 5
0 . 1 6 5
0 . 2 0 3
0 . 2 0 3
0 . 3 2 5
0 . 3 2 5
0 . 6 4 ?
0 -64?
L . 3 3 L
1 _ 3 8 L

2 6 - 5 5 S
2 6 _ 5 5 S

dE

0 . 0 0
0 - 0 0
0 . 0 0
0 - 0 0
0 . 0 0
0 . 0 0
0 . 0 0
0 _ 0 0
0 - 0 2
0 - 0 2
0  - 2 0
0 . 2 0

AVERAGE

AVERAGE

QP
AVERA6S

d!

0 . 0 0  5 1 . 1 8
0 . 0 0  4 1 . 3 6
0 . 0 0  4 4 .  t 4
0 . 0 0  3 4 . 9 5
0 . 0 0  1 3 . 5 0
0 . 0 0  ? 5 . € ?
0 . 0 0  1 6 . ? 7
0 , 0 0  t 9 , 6 2
0 - 0 0  1 1 _ 6 3
0 . 0 0  r ' ? . 9  s
o . 0 0  2 4 . 2 4
0 . 0 0  1 ? . 4 0

6 5 . 2 1  -  1 { . 0 3
55.21 -  13.  85
6 3 . 4 9  -  1 9 . 7 5
5 3 . 4 9  -  1 8 . 5 9
5 9 . 5 ?  - ? 6 -  0 ?
4 9 . 5 ?  - ? 3 ,  ? 5
4 6 . 4 0  - 2 9 . 1 3
5 6 - 0 0  - 3 6 " 3 S
4 E - 4 0  3 4  - 3 2
5 6 - 0 0  - 3 8 "  0 ?
6 0 - 0 0  - 3 5 - ? 6
5 0 " 0 0  - 3 2 . 6 0
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6,3 Harmonics Test Results
Test Requirement EN 61000-3 2

Test lMethod: N/A: See Remark Be ow

Frequency Range: looHzto2kHz

The.e is no need ior Hamonics test to be pertormed on lhis poduct (rated power is lesslhan 75W) in
accordance with EN 61 000-3-2:2000 +A2:2405

For fudnerdetaiLs, please reier to clause 7, Nore 1 of EN 61000-3-2 wh ch slales:

"Forthe fo lowing €tegories oi equipment limiis are not speclfied in this edilion of the standard.

Note 1: Eqliprnent wth a rcted power of 75W or less, other than lightng equipment.'

6.4 Flicker Tsst Result
-est ReqJtrerenl LN 61000-3-3
Test lMethod N/A: See Remark Be ow

Therc is no need icr Flcker iesl lo be performed on this produci in a€odance with EN 61000-3'311995
+ 41:2001.

Foriunherdetais, Dlease rcfer to Clause 6.1 of EN 61000-3-3 which states:

'For voltage changes caused by manual switching, equipment is deemed to cornp y Wthout rudher
lestins lf the maximurn ..m s inpul cuiient (inc ldlng inrlsh curent )evaLualed over each 10 ms half'
perlod behreen zero-crossings does not ex@ed 20 A and the supply cuiient after inrush is within a
variaiion band of 1.54.."
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7 lmmunity Test Results
7.1 Performance Criteria DescdDtion in Clause 7 of EN 55024

7.2 ESD
test Requnement: EN 55024

EN 61000-4-2

B

09 February 2007 (lnillal test)

The equipmeit shall coniinue lo operate as inlended without ope€tor nteruertion. No
degladaton oi pedomance or oss of tunction is allowed below a performance evel
specifed by the manulacturer when the equipment is used as lntended. The
perrormance level may be €placed by a permissibe loss of periomance. lf the
minimum perfomance levelorthe permissible pedormance loss is nol specifred by the
maruhcturer then eilher of these may be derived from the product description and
documentation, and bywhatthe user may reasonably expeclircm lhe equipment if used

After the test, tne equipment shall conlnue !o operale as ntended withoui opeEtor
lntervention. No degEdation ot periomance or loss of functon is attowed, afrer the
appli€lon of the phenomena be ow a performance level specifled by the manufacturer
when the equpment is used as intended The perrormance eve may be rcplaced by a
pem ssible loss of performance.

Du.ing the iest deg|adalon ot pertomance is a lowed However no change of
operaling shte or stored data ls allowed to persist afler lhe tesl

lf the minimum pedomanoe level ( or the permissib e pedormance oss) is not specifred
by the manuiaclurcr, lhen eiiher of these may be deiv€d trom lhe product description
and documenlation, and by whai ihe user may reasonably expect ircm the equiprnenl if

Loss of funclion is allowed. provided l1)e funcUon is self recoverable, or can be €stored
by the operation of the controls by the user in accordance with the manufacture/s

Functions, and/or inicrmation siorc! in non-volatile memory or protected by a battery
backuo shallnot be osl.

12 Mar.h 2007 (Test afts modiiicatons)
330 o/  150 pF

AirDischary€: 2,4,
Conlact Oischarge: 2,4,

KV

VCP, HCP: 2,4 kV

Minimum 10 iimes at each lest point



7.2.1 E.Lr.T. Operation
Ope6iin9 Envnonment:

Temperature: 25 "C Humidity: 50yoRH Ahospheric Pressure: 1010 mbar

EuToperalion: Tesl lhe EUT in communietion mode and standby mode, rlnning the sofh/are
suPP Y bY aPplicalion.

Direct Applioation Test Result€

Observations: TestPoint:
1. Allinsuated enclosure& seams.

2. Allaccessible mela parls orthe enclosure.

SGS-CSTC Standards Technical Services Co., Ltd.
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2  4 , 4 B
2

Indirect Application Test R€ults

Obsetuations: TestPoint 1. Alsides.

Polarity (+/-) Verlical Coupllng

Ar No deg€dation in the pertomance of the EUT was ob*rued.
B: During test the EUT slopped wo ing temporalL9, aiter test it could recover automati@l y.

N/A: NolAppli€ble(not required by Standard)
Notel: The contact discharge lo the EUT Ms not posslble since ihe metal pates ofthe EUT were not



7.3 Radiated lmmunity
Test RequiEment EN 55024

Tesi Method: EN 61000-4-3

Cnbnon.equired: A

Tesf Date: 12 Febuary 2007

FrcqueioyRange: SoMHZtolGHz

Antenna Polarization: Horizontal & Veni€l

seve ty: 3V/m 800,6, 1kHz Amplitude Modulaled

7,3.1E.u.T. Operalion
Operaling Envionmeni:
Tempefature: 22 "C Humidity: 50%RH Atmosphe c Presslre: 1011 mba'

EUT Operation: Test the EUT in communicalion mode and slandby mode, running the sofltr€re
supply by application.

7.3,2Test Results
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Re6ult / Obs€rvations

8olvHz-lGHz
1kHz,

0.H

90"v

90.H

180.H

270"H

A: No degradarion in the perlomance ofhe E.U.T. was obserued.



7.4 Electrical Fast Transients (EFT)
Test Requirement EN 55022
Test Merhod: EN 61000-4-4

cdtefion required: B

Tesr Dale: 09 February 2007 (lnilialtest)

08 March 2007 (Test afler modirications)

Test Leve: 0.5, 1.0kV on AC

Polalty Posirve & Nega ve

RepetilionFrequency: 5kHz

BuBt DuEiion: 300ms

Test Du€ton: 2 minute pef level& polaiiy

7.4.1E.U.T. Operalion
OpeElin9 Environment:

Tempsrature 25 "C Humidily: 50%RH Atmosphetic Pressurer 1013 mbar

EUT Opektion: Test lhe EUT n communication mode and slandby nrode, running lhe soitware
supply by appliGtion.

7.4,2Test Results On AC Supply:

SGS-CSTC Standards Technical Services Co., Ltd.
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Coupling EUTopehti.tg
(P€rromancec terion)

1 0 5 , 1 0 (B)

D rect (B)

Earth D rect (B)

Eafth
(B)

B: During test lhe EUT slopped working bemporality, aflertest it @uld recover automaticslLy.
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7.5 Surge
Test Requirement EN 55024
Test lMethod: EN 61000-4-5
critodon Equied:: a
Test Dale: 09 Maroh 2oo7

Test Levol: tl kV Live to Neutral

Polaity: Po€iltve & Negalive
Generalor source impsdance: 20
TdggerMode: Intemal
No. ot surges: 5 positive, 5 negalive at 0'. 90", 1AO',27V

7.5.1E.U.T. Operation
ope€ling Environment:
Tempe€tuF 20 "C Humdity. .5%RH Atmosphadc PFssure 1020 mDar

EUT OpeEtion: Test the EUT in @mmunication mode and siEndby mode, running lho sofrwa€
suPPlY bY aPPli@tion.
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7.5.2Test Results:

(kv)
Surge

(Performance cdte on)

1-{ L.N +1 60s No Loss of pedormance (A)

6- t0 L.N 60s 0' {A)

1 1 - 1 5 L N 60s 90'

16-20 L-N I 60s 90. (A)

21-25 L-N + 1 60s 180.

26 30 L N 1 60s 180'

31-35 L,N 60s 274.

36-40 L-N -t 60s 274"

4145 L-PE +2

46-50 L P E -2 60s 0' (A)

51-55 L-PE +2 60s 90" (a)

5ffi0 L-PE -2 60s 90.

61-65 L P E +2 60s 180. (A)

66-70 L-PE -2 60s 180. (A)

71-75 L-PE +2 60s 2TA. (A)

76-80 L.PE -2 60s 274. (A)

8 1  € 5 N P E +2 60s (A)

86-90 N-PE -2 60s (A)

9t-95 N-PE +2 60s 90.

96-100 N-PE -2 60s 90.

101-105 N-PE +2 60s 180.

106-110 N.PE -2 60s 180"

1 1 1 - 1 1 5 N.PE +2 60s 270' (A)

'116-120 N.PE 2 60s 2TOo (A)



7.6 Conducted lmmunity 0.l5MHzto 80MHz
Tst Requirement EN 55024

Test Method: EN 6l 000-46

Cfteno.requiEd: A

Test Date: 09 February 2007

Fr€quency Range 0.15MHz to 80MHz

T6si level 3V m€ on AC Ports (unmodulated emr into 150 o)

Modulalion: 80%, l kHz Amplitrd6 Modulaton

7.5.tE.u.T. Operation
Operating Envircnment:
Temperalurs: 25 "C Humidity: 48 %RH Almosphedc P€sslre: 1008 mbat

EuToperation: Test the EUT in communication mode and standby rnode, t'rnning the sorhtare
supply ty applicalion.

7.6,2Test Results:

SGS-CSTC Standards Technical Services Co., Ltd.
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odula{on Step
Sizo

Dwell
(Perf onnanc€ crft €rion)

150kHzro
80MHz SupplyCablo

80%,lkHz '1% 2S No Loss of Funclion (A)



7.7 Voliage Dips and Inter.uptions
TestRequkemenrr EN 55024
Test lMethod: EN 6i 000-4 1 1

c le on rcquired: >95o,6VO,0 5pe od: B; >95"/ovD,250periods: Ci

3oo/ovD 2sPeriods:C

Test Daier 09 Februaryzoo7
Test Level: 0% of Ur (S! pply Vollage) for 0.5 Peiods

0% or Ur(Supply Vollase) for 250 Per ods

70 % of Ur (Supply Vollage) ior 25 Pedods

No oi Dlps / Inieruptions: 3perLevel

7.7.1E.U.T. Operation
Ope€ting Environm€nt:
TempeEtu€r 20 .C Humidily: 450l.RH Ahospheric Pressure: 1020 mbal

EUT OperaUon: Test lhe EUT in communietion mode and siandby mode, running the software
SLPPIY bY aPPl€l:or

7.7.2Test Resulls:

SGS-CSTC Slandards Technical Services Co., Ltd.
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EUTopeEting Duration
(Perfomance crite.ion)

0 0. 0.5 3 10s No Loss of Funcl on (A)

0 180' 0 5 3 10s No Loss ol Flnclon (A)

0 250 3 (c)

70 0' 25 3 10s No Loss of Function (A)

Cr During test ihe EUT siopped working, after test it could recover by operator

Performance C is wthin lhe acceplabLe crilerion ior Vohage Dlps and Inlerrupton test.
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8 Photographs
8.1 Radiated Embsion TestSetuD in Chamber
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8.2 Conducted Emission Setup



SGS-CSTC Standards Technical Services Co., Ltd.

Report No. GLEI\,{R070200302|TE
Page: 2A af 34

8.3 ESD Test Setup

8.4 Radiated lmmunity Test Setup
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8.5 EFT, Surge,Voltage Dip and lnierruption Test Setup

8.6 Conducted lmmunity Test Setup
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4 .7 EIJT ConstrLlctional Details
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EC Declaration of Conformitv

Council Directive 2004/108/EC on Electromagnetic Compatibility

We, ISS MANUFACTURING LTD.
UNIT 604-606. 6/F.. PHASE II. CHAI WAN INDUSTRIAL CITY, 70

WING TAI ROAD, CHAI WAN, HONGKONG

Certify that the product described is in conformiiy wiih the
Directive 2004/108/EC as last amended by Directive 93/68/EEC

Product Name; USB PHONE
Item No: STX-5013 / STY-50'15

The product has been assessed by the application of the following standards:

EN 55022 : .j998+A1 :2000+A2:2003
EN 55024 1998+A1 : 2001+A2:2003

EN 61000-3-2:2000 +A2:2005
EN 61000-3-3 : 1995 +A1: 2001

Company stamp and Signature
of authoized personnel

lssue date
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